A GUIDANCE MANUAL ON
THE PREPARATION OF

TECHNICAL REPORTS, PAPERS,
AND PRESENTATIONS

Revised 2nd Edition

Prepared by

GEORGE TCHOBANOGLOUS and HAROLD LEVERENZ

Department of Civil and Environmental Engineering
University of California, Davis
Davis, CA



© 2013
George Tchobanoglous and Harold Leverenz
All rights reserved
Draft copy for personal use only
Revised 2nd Edition
12/01/2013



CONTENTS

LIST OF FIGURES
LIST OF TABLES
LIST OF ACRONYMS AND ABBREVIATIONS.

PREFACE .
1. INTRODUCTION
Purpose . . . .

Organization of Guidance Manual
Acknowledgements for First Edition .
Acknowledgements for Second Edition .

Recommendations for Future Editions of Guidance Manual .

AN OVERVIEW OF TECHNICAL WRITING .
[...]
Development of Photographs and Renderings
When referring to a photograph or rendering, consider the following:
1. Why is the photograph or rendering being presented?
2.  What are the reasons for the orientation of the photograph or rendering?
3. Are there specific parts of the photograph that should be highlighted for the
reader?
Is the photograph related to any of the data plots or pictorial illustrations?
Is the photograph or rendering original or provided by someone else?
Would providing geographic coordinates help the reader understand the
setting for the photograph or the extent of the facility being described?
7. Is the quality of the photograph consistent with the final image size?

5-2



5 Preparation of Figures

5-2 CITATION AND PLACEMENT OF FIGURES

Figures must be cited in the text at least once. Place the figure immediately after its
first mention, and depending on the size, either on the bottom half of the same page,

the top half of the next page, or on a full page following the first mention of the figure.

5-3 MECHANICS OF PICTORIAL ILLUSTRATIONS

Pictorial illustrations can encompass line drawings of process schematics, flow
diagrams, and organizational charts. In addition to the main focus of the illustration,
the components for illustrations include callout lines, arrows indicating direction of flow
or movement, descriptive text, and standard details. The mechanics of data plots and

photographs are presented in subsequent sections.

Size and Layout

lllustrations should not be larger than required to effectively convey the message. In
some cases, use breaking symbols (") to identify that a portion of an illustration has
been omitted or to reduce the overall size of an illustration. The composition of the
illustration should only include information required to convey the message. Some
illustrations may require supplemental details, such as a directional compass, scale

information, or related notes.

Lettering

For most purposes, the font size used in illustrations should be 8 or 10 pt (point). In
some cases, a smaller font size may be used where the figure is larger and the font
size is therefore reduced to fit. Use san serif fonts, such as Arial, Helvetica, or
Tahoma for illustrations. When a font size of 10 pt is used for the regular text,
superscripts and subscripts should be 8 pt, and raised or lowered by 2 pt,
respectively. Where a font size other than 10 pt is used, the superscript and subscript

should remain proportional.

Use of Callouts and Arrows
A callout is descriptive text used to clarify or highlight a particular feature or detail in

an illustration with leader line directed to a specific part of the illustration. The leader

5-3



5 Preparation of Figures

line should be a hairline, or 0.5 pt, as a heavier line will distract from the diagram and
may be confused for a line in the illustration. When possible, set supporting callout
text slightly away from the actual illustration to focus the readers eye on the diagram.
The callout line should approach the supporting text in a balanced manner. Placing

running callout lines in parallel will result in a more organized look.

Arrowheads should not be used with callout leader lines, although it was common
practice to do so in the past. Use arrowheads to show the direction of flow or
movement. It is important to select an arrow shape and size that is balanced and
consistent with all figures in the report. An example arrowhead detail including the

proportions for the arrowhead and the connecting line are shown on Fig. 5-1a.

Standard Details

Process-flow diagrams typically include features such as pumps, flow meters, gauges,
and valves. Use of a standard set of details for these features for consistency and
effectiveness in conveying information to the reader. A sample pump detail used in
process-flow diagrams is shown on Fig. 5-1b. Most organizations have a catalogue of

standard details.

—
e )

8

(@) (b)

Figure 5-1
Standard details used in engineering illustrations (a) proportions of arrowhead
used to represent flow direction or movement and (b) pump detail




5 Preparation of Figures

Software Recommendations

lllustrations can be prepared using various commercially available software packages,
however, not all illustration software packages are equal. For example, the drawing
software that accompanies MS Word can only be used for preparing simple diagrams,
unless significant time is invested. The preferred software, when preparing high-
quality technical illustrations, is Adobe lllustrator. AutoCAD is useful for the
preparation of precision to-scale drawings. Technical illustrations prepared using
AutoCAD can be difficult to import into a technical report due to inconsistencies with
other illustrations. In many cases, the illustrations placed in technical reports will not

need to be drawn to scale.

Sample lllustrations

The following technical illustrations are presented to illustrate some of the techniques
described in this section. Using standard uniform features helps the reader focus on
the substance of the figure instead of being distracted by non-uniformity. Lines with
arrows are used to represent the UV light emitted during UV disinfection on Fig. 5-2.
The plan view of an MBR (membrane bioreactor) facility with standard arroehead and
pump details is shown on Fig. 5-3. An informational process-flow diagram with inserts
is shown on Fig. 5-4. Two examples of three-dimensional illustrations are presented
on Figs. 5-5 and 5-6. An integrated wastewater management scheme employing
centralized, satellite, and decentralized facilities is shown on Fig. 5-5. Figure 5-6 is a
three-dimensional depiction of the two-dimensional membrane bioreactor shown on

Fig. 5-3. Two process-flow diagrams are shown on Figs. 5-7 and 5-8.




5 Preparation of Figures

Quartz sleevel

Microorganism
shading by
large particle

Reflection

@ %

UV light Refraction
scattering
UV light
scattering

00 _» Microorganism
00* shading by
N large particle

Complete
penetration

g

Area of limited
Incomplete  cellular damage
penetration

Figure 5-2
Particle interactions that affect the effectiveness of ultraviolet (UV) disinfection
including microorganism shading; light scattering, reflection, and refraction; and
incomplete penetration (Tchobanoglous et al., 2014)

Concentrated Solids
solids recirculation to waste
Anoxic
basin Cﬁ
CH
—+- | Permeate to
\ Aeration [ } disinfection
| :
basin 1}
Screened
influent q_
/ Permeate
Anaerobic pumps
basin - - - " Submerged
Mixed liquor solids Sohd? 0 membrane modules
recirculation wasie in compartment

Figure 5-3
Plan view of membrane bioreactor with anaerobic and anoxic zones for nutrient removal




5 Preparation of Figures

Remote community or

development serviced by Graywater
independent satellite reclamation j—}_ Potable supply
plant connected to centralized Blackwater and — To outdoor
collection system excess graywater to 3 ' water system
/ centralized system ~

Reclaimed water
storage tank

[’ Central .
\ collection Onsite graywater
\ To local system treatment process
reuse (d)
Wq ste
Satellite solids
reclamation Trunk -
plant | sewer ——  High-rise ===} —-
(c) L building ——L __ .
(typical) +—— Centralized
— -~ jF== treatment
— facility

Satellite
reclamation

plant To local

reuse e

=== Receiving
T water body
Central Dual
collection distribution ~ Non-potable
system system |n:{bU|Id|ng reuse
-—li-—
[T Dual plumbing
i Waste ——| | —for in-building
ScrEenings solids reclaimed water use
A\ ——
l«————=—| To outdoor reclaimed
Satellite H -~ water system
»| reclamation S
[} plant Flow equalization
tank .
Reclaimed water
Effl | Waste to i
uent recycle 5
(at low flow, if nsiaeded) l Central centralized Onsite treatment process for
To local collection system water reclamation and reuse
(b) reuse system
(a)

Figure 5-4

Diagram of centralized wastewater collection system with (a) commercial building interception type, (b)
extraction type, (c) upstream type, and (d) individual home with greywater interception type satellite
facilities (Tchobanoglous et al., 2014)

(Note: flush-left placement of figure number and title)

5-7



5 Preparation of Figures

Satellite treatment system Satellite
for non-potable urban uses w‘i treatment Individual onsite
system treatment with drip

Satellite Satellite irrigation system
treatment treatment for water r?use
system system !

Development type
decentralized

water reclamation

and reuse system = o8

Anaerobic digesters for energy

recovery from biosolids and other

urban organic waste streams

Residual flow to centralized
wastewater treatment facility

Homes with greywater reuse 4
systems and curbside collection
of recovered urine, blackwater
discharged to collection system Facilities for urine %@
processing and grease
conversion to biodiesel

To indirect
potable reuse

Tertiary and/or
advanced treatment

Residual flow processed at
regional wastewater facility

Figure 5-5
Diagram of future hybrid wastewater management system incorporating both
decentralized, satellite, and centralized facilities

Perﬂ T e
— = :1 ——— Membrane fibers,
- ; I Effluent from sealed at the t(;ﬁ'
Collection i+ S aeration tank move freely at the top
manifold il i [ | — IEtH
iffif i Loose hollow
[': fiber membrane
Permeate __| H [ — bundle fixed at
collection 71— i 1 the bottom
pipe i [][
% [] Central aeration
P H :[ for membrane
Residual I scouring
solids Membrane

row Permeate withdrawn

under vacuum (flow
reversed for cleaning)

Membrane module
comprised of a number
of membrane rows

Air

Figure 5-6
Koch Puron submerged hollow-fiber membrane bioreactor

5-8



5 Preparation of Figures

Return flow Qxidation ponds
with little (biological treatment)
algae

Return flow
with algae

Seasonal
reuse

-

1
Gypass 1 Bypass
) s L }
! 1 ! [ 1 N
: ! : Extended areation 1 Chemical . '
! : ' activated sludge 1 addition : !
) ' | (biological treatrment) ' : ' 1 .
! ' ! [ Py ! ! ) '
Headworks 1 ; 1 ] ] ; 1 Disinfection
i Primary 1 Secondary ] Disk Rl I
(weenmg}: sedimentation ! : Aeration sedimentation : ' : filters. : ‘}gﬂ_ﬁgﬂﬁ:ﬁg;“ Effluent
. ' \ L ' B . : (discharge
S or reuse)
Influent l\ ’)
wastewater Pri
rimary
sludge Post
aeration
c Filtered
7 S solids Su?elmaltgg o
! N . or headworks
Waste Anaerobic
activated Dissolved air : digestion )
sludge flotation (DAF)  Thickened Digested
/ f N solids sludge Dried sludge
< - to disposal
subnatant_| Sludge drying
L Energy Iagocqs
recovery (tentative)

Figure 5-7
Proposed process flow diagram for the City of Davis Wastewater Treatment Plant.
Dashed lines indicate alternative flow pathways or intermittent flows.

Threshold inhibitor,
sulfuric acid (off during
peak flow events)

Transfer Cartridge

pump filters
station

Chloramine

Break

Secondary Filter -
an

effluent from screens
OCSD plant #1

Submerged
microfiltration

Return to OCSD plant #1
Hydrogen To Kraemer/Miller
3-stage  peroxide t"::dﬁm"gﬁg Decarbonator Lime spreading basins
Reverse iai ! (CO» stripper) Pump ——mmm
RO feed osmosis disinfection o station
- y To barrier
~30% injection wells
Peak flow and Decarbonation Sodium
emergency bypass to balance  bisulfite
RO bypass To OCSD hardness To Santa

ocean ouffall AneiRwer

Figure 5-8

Schematic flow diagram for 2.65 x 104 m3/d (70 Mgal/d) advanced water treatment facility (currently
under construction, 2006) at the Orange County Water District, Fountain Valley, CA
(Coordinates: 33.692 N. 117.942 W) (Tchobanoglous et al., 2014).

(Note: flush-left placement of figure number and title)

5-9



5 Preparation of Figures

5-4 MECHANICS OF DATA PLOTS

It is important to be familiar with the available types of plots. The specific type of plot
used for presenting the data can impact the reader's understanding. It is important to

be familiar with the available types of plots.

Types of Data Plots

Though different types of plots can be used to present the same data set, some
alternatives are more effective than others. Plot types used for most data can be
divided into scatter and line plots, bar charts, pie charts, and statistical plots. Scatter
and line plots are used commonly for presenting data on an x-y plane. Line plots are
used when there is continuity between data points, such as with the output from
computer models or theoretical curves. Scatter plots are used when the values
between data points are not known, as with experimental measurements. Bar charts
can be horizontal or vertical and are most useful for comparing two sets of values for

limited data sets.

When plotting a large data set, bar charts can be cumbersome. Use line, scatter, and
bar charts for plotting three-dimensional data when a z-axis is included. Use pie
charts for comparing percentages of a whole, however, because of their high space to
information content ratio, pie charts have limited application in technical reports.
Statistical plots may include features such as error bars, confidence intervals, and
other information about the distribution. Consult statistics textbooks or reference
guides when preparing statistical plots. Probability distributions are another type of
statistical plot used commonly when working with environmental data sets.
Information on construction and interpretation of probability distributions can be found
in Asano et al. (2007).

Plot Size and Line Weights
Plot size and aspect ratio are important considerations when optimizing the visual
presentation of a data set for the reader. Common plot sizes used in technical reports

are 3 in. (inch) by 3 in. and 2.75 in. by 4 in. for the y- and x-axis lengths, respectively.

5-10



5 Preparation of Figures

Line weights should be selected for a balanced look. Typical line weights used for
data plots are 1 pt for the border, 0.75 pt for tick marks, 0.5 pt for internal gridlines.
Select the size of the markers used for the data points so that they are not too small
to be obscured by lines or curve fits, and not so large that they overlap or obscure
other information on the plot. For most purposes a 9 or 12 pt data marker is
adequate. Select data marker characters to ensure that they will be unique even
when reproduced in black and white. Lines connecting data point markers and curve
fits should be 0.75 to 1 pt.

Set axis labels slightly away from the axis values. As a starting point, both axis labels
and values should be 10 pt. Internal text can be smaller than the text used for axis
labels, usually 8 pt. If callout lines are used in the data plot, a line weight of 0.5 pt
should be used, with lines drawn parallel where feasible to give an orderly
appearance. When using a legend, place it in a corner of the plot window where

sufficient space is available.

Software Recommendations

Software for preparing data plots include MS Excel, Kaliedagraph, and Deltagraph,

among others. In some cases, it may be easier to manipulate data in one program

(e.g., Excel), while another (e.g., Kaliedagraph) is used for development of the final

data plot. When other features need to be added, the data plots can be exported to

illustration software for further editing.

Sample Plots

The sample plots shown below are presented to demonstrate different techniques for
presenting data. A simple scatter plot with a linear curve fit is shown on Fig. 5-9.
Important features to note on Fig. 5-9 include the faded gridlines that do not interfere
with the presentation of the data, sufficient tick marks to permit the reader to
determine the value of individual data points, and text inserts rather than a legend to

identify the data sets.

5-11



5 Preparation of Figures

A hybrid line-bar plot is shown on Fig. 5-10. The hybrid plot is used to display several
different data sets simultaneously. The probability distribution shown on Fig. 5-11 is
plotted over a set of typical values. Construction of Fig. 5-11 required several steps:
extraction of the original data set from an MS Excel database, plotting the data set in
Kaliedagraph, and importing the plot into Adobe lllustrator, where the typical values